






































Slud

ae

b.

Pump

e

Cost

ge Handling.

Purpose: Eliminate discharge of sludges to drainage ditch

which eventually goes to Noyo River. Recover waste backwash
water.

Description: Convert existing reacter—clarifier into sludge
thickener by removal of mechanism, add new mechanism and inter-
nal piping. Provide pipe to new sand drying beds.

Station Improvements (Phase I).

Purpose: Accommodate new chemical systems and improve space
utilization. Increase safety by minimizing fire hazard.

Description: Remove existing wooden superstructure and replace
with non-flammable structure. Add 1laboratory and office
space. Complete electrical revisions.

Station Improvements (Phase II).
[...]
mechanisms cannot even be turned on without causing an immediate

disruption in the process. Sludge seldom settles and is therefore
passed immediately to the filters,

3. Is the unit large enough to be modified for future requirements?

Marginally; experience with water that is difficult to treat indi-
cates that the capacity will be limited by an overflow rate of
700 gal/day/sf. This corresponds to a production capacity of only
1,37 MGD which is not adequate. The addition of tube settlers could
increase the capacity based on 2 gpm/sf, to meet the future maximum
day demand of 3.4 MGD. The configuration of the flocculation zone

is not conclusive to tapered energy flocculation and is thus con-
sidered deficient beyond modification.

VII-16



Are the hydraulics of the existing unit compatible with future
expansions?

YES; the height of the unit makes it able to easily be compatible
with future additions. It should, however, be noted that it is one
of the goals of this evaluation to reduce overall energy consumption
in the new process. In this 1light, the height of the unit is a
definite negative characteristic.

Is a single unit adequate for reliability?

NO; the flocculation process in particular, is very important to
always have in service. If this particular unit is out of service,
then both the flocculation and sedimentation processes are also out
of service. The filters cannot be expected to perform adequately
under these circumstances. There is sufficient room to construct a
second duplicate unit.

Can this unit be utilized for any other purpose?

YES; the existing tankage can be converted to a sludge thickening
and storage tank for filter backwash water. The height of the
structure will allow gravity flow of the settled backwash water to
the storage basins at the head of the plant. The thickened sludge
can be placed, by gravity, into new sludge drying beds.

CONCLUSIONS. Based on the answers to the above, questions and the jar

testing data presented in Appendix J, it was concluded that:

1.

3.

Multiple flocculation units should be constructed as an independent

unit process. They should incorporate tapered energy flocculation
and have a 30 minute detention time.

Sedimentation basins should not be included in the future expan-
sion. The floc exhibits very poor settling characteristics and
basins would only be marginally effective. High turbidity in the
raw water can be adequately handled by the storage ponds.

New units should be constructed at a lower hydraulic grade line as
an energy conservation measure.

ALTERNATE CONFIGURATIONS. New flocculation basins should be constructed

in a manner that allows operational flexibility for the staff. It is desir-

able to be able to take at least one unit down for maintenance without disrup-

ting the process. Multiple units satisfy this need. Two units are not

considered adequate because, depending on the time of year (flow), the deten-

tion time and treatment effectiveness would be severely impaired if one unit

VII-17



were out of service when it is really needed. Evaluations for three and four
units were considered. The operating parameters are listed below. The
numbers in parentheses represent one unit out of service.

Description 3 Units 4 Units

Flow per unit, MGD

@ average day of max. month 0.9 (1.06) 0.64 (0.71)
@ annual average day (0,.81) (0.54)

Detention Times, minutes

@ average day of max. month 30 (20) 30 (22.5)
@ annual average day 39 (26) 39 (29)

This data indicates that four units will allow the most flexibility and
be able to keep within the 30 minute design criteria during the average day of

the maximum month. The remainder of the year, one unit can be removed from

service to save energy and operating expenses, while still keeping within the

design criteria for detention time.

RECOMMENDED BASINS. It is recommended that four new concrete floccula-

tion basins with three stages (compartments) be constructed. The basins would
be concrete with non—metallic sluice gates and baffles. Mixers would be the
vertical entry for ease of access and compactness of geometry. Jar testing
indicates that very low energy gradients are required so the final stage will
not be equipped with mechanical mixers. All mixers will have variable fre—
quency drives for good process control. The new flocculator can be located
between the existing raw water forebay and the earthen storage ponds. Their
configuration is indicated in Figure VII-6. One foot of extra head will be
designed into the basins so that sedimentation basins could be added in the

future if necessary. The design criteria are listed below:

VII-18



FROM RAW WATER PUMPS

INLET MANIFOLD \ RELOCATE FLASH MIXER\
(— :
Lol L 1l el A
VERTICAL —_| 7 ’ 7 7 LJ T
MIXERS |
\‘O O O O
STAGE 1
- y
\‘UNDER BAFFLES ?
O O o] O STAGE 2

\ v n\ v #

OUTLET | OVER BAFFLES

BUTTERFLY STAGE 3
VALVES \ , $
1,{ I L / L 1/1 #:

EFFLUENT CHANNEL

L/-__ TO FILTERS

NO. 1 NO. 2. l NO. 3 NO. 4

CITY OF FORT BRAGG MASTER WATER PLAN:
PROPOSED FLOCCULATOR LAYOUT

VII-19° Figure Vi~ 8




Number basins, each 4

Number compartments 3, each basin
Volume, CF @ 30 min

Total 5,900

each basin 1,476
Dimensions, ft. each basin

length . 7.9

width 7.9

depth 7.9
Type flocculator vertical entry
Drive variable frequency with

planetary gears

Velocity Gradient, sec”!

lst stage ' 40 20
2nd stage 20 10
3rd stage 10 0

FILTRATION

GENERAL, With the possible exception of chlorination, filtration is the
most important phase in the series of unit processes, It is the final process
in the removal of suspended material from the water. Filtration is also
effective in the removal of microorganisms, thus reducing the demand imposed
upon chlorination and protecting the consumer against vital and bacterial
contamination of water.

Filters are generally classified according to their operational charac-
teristics. They can be hydraulically classified as slow or rapid, of which
rapid is the most prevalent and economical. They can be classified by type of
media such as sand, coal, coal-sand (dual media), mixed media, activated
carbon, or diatomaceous earth of which dual and mixed media are the most
predominant. The final classification is according to whether it operates by
pressure or gravity, of which gravity is considered the more reliable.

Pressure filtration will not be considered for this project based on poor

VII-20



reliability and less efficient turbidity removal. TImplied is less efficient
(or none) removal of Giardia or viral type organisms. Floc subjected to
pressure is more likely to "break through'" and cause a rapid deterioration in
water quality. Since the early 1900°s, most filtration plants have been
constructed with rapid rate, granular media,.gravity type filters. The early
designs during this period were generally provided with a single sand type of
media. In recent years, increasing use has been made of dual media, or
multi-media filter beds, which are capable of increased efficiency at higher
filtration rates than the conventional sand bed. Whether filtration is by
single or dual media, effective filtration depends on media which is sized
correctly and has appropriate physical characteristics. The sand and coal
must also be compatible physically and hydraulically, especially for effective
backwashing,.

Before 1950, filters were designed to provide a reasonably constant flow
rate, and the rate was controlled either manually or with an effluent rate-of-
flow controller. This type of filter control is called constant rate effluent
flow control (CREFC). During the past 30 years, two alternative methods of
flow control have been developed, called constant rate influent flow splitting
(CRIFS), and variable declining rate (VDR). These are both more appropriate
to larger capacity water treatment plants than exists at Fort Bragg.

Multi-cellular automatic backwash filters have been manufactured and have
been in continuous use for more than 40 years. These type are illustrated in
Figure VII-7 and are particularly appropriate for the City of Fort Bragg.
Recent improvements in the backwash methods now virtually eliminate the

problems of turbidity breakthrough. A list of installations is included in

Appendices K and L.

VIi-21



CITY OF FORT BRAGG MASTER WATER PLAN
MULTI CELLULAR AUTOMATIC BACKWASH FILTERS

_/

VII-22 Figure Vii—- 7



DIRECT FILTRATION AT FORT BRAGG

GENERAL. The term "Direct Filtration" as used in this report is defined
as a sequence of water treatment processes which include coagulation, floc-
culation and filtration, eliminating the sedimentation process., Direct
filtration is not a new concept.

There are numerous reports in the literature regarding the successful
application of direct filtration under favorable conditions. The favorable
conditions most frequently mentioned are in reference to raw water quality and
include a maximum turbidity of 15 to 25 for maximum turbidity units and maxi-
mum color of 25 to 40 units., Problems associated with higher values were
reported to be alleviated by the use of polyelectrolytes. Coliform removals
were satisfactory in direct filtration plants.

An AWWA Committee Report stated that in thelr evaluation of operéting
direct filtration plants, "bacteria and virus removal problems appear to be
minimal as long as turbidity control and color removal are consistently
attained and efficient chlorination is practiced.”" 1In recent years, there has
been an intense concern over the occurrence of Giardia Lamblia in water
system. Removal or destruction of Giardia can be extremely difficult in the
water treatment process. There are two basic factors that must be addressed
before adequate removal or deactivation can be assured. These are; resistance
of the cysts to chlorination during the relatively short detention times
normally encountered and; the small (10 um) size of the cyst. Cysts will pass
directly through the pore spaces of all filters unless filtration is preceded
by proper coagulation/flocculation.

The U.S. Environmental Protection Agency (EPA) recently completed
(September, 1985) its final research project on the removal of Giardia cysts
by rapid rate dual-media filters. It concluded that:

VII-23



1, Effective coagulation flocculation is an absolute necessity for
proper filtration of the cysts.

2, The filtration efficiency was not effected by the mode of filtra-
tion, i.e., direct filtration or in-line filtration.

3. The hydraulic loading rate over the range of 2-10 gpm/sf showed no
discernible effect until that 10 gpm/sf rate was actually reached.

P

4, Turbidity reduction and coliform removal can be used as a surrogate
measure of cyst removal.,

It should be noted that this report specifically proposes flocculation
basins that will allow proper pretreatment prior to filtration. The backwash
water which would contain the cysts will be thickened in the modified reactor—-
clarifier, The encapsulated cysts will be removed in the sludge that is
transferred to the drying beds. The supernatant that is returned to the inlet
reservoirs will have been subjected to chlorination for an equivalent of
10 days. In the remote instance where a live cyst is reintroduced to the
inlet reservoirs, it would go through the entire process again and the chances
for its survival are essentially zero.

Some precautionary measures were suggested in some of the 1literature
before direct filtration is recommended, including a careful evaluation of
local conditions affecting the raw water quality and pilot plant testing to
more accurately determine the suitability of direct filtration in providing
satisfactory treatment,

The Committee report presented data accumulated from direct filtration
plants across the country and listed some conditions which should be evaluated

prior to recommending direct filtration. These included the following:

l. Can the supply source(s) be used selectively to control water
quality to the filter plant?

2. Are turbidity-producing storms seasonal, and do they coincide with
maximum water demands?

VII-24



3.

What is the likelihood of algae growths, especially those of the
filter clogging species?

In addition to the above conditions, the Committee also presented the

following criteria for direct filtration:

"Experience cited in the literature provide some preliminary means
of assessing the use of direct filtration. In general, waters with

less

than 40 units of color, turbidity consistently below five

units, iron and manganese concentrations of less than 0.3 mg/l and
0.05 mg/1, respectively, and algae counts of up to 2,000 asu/ml
appear to be perfect candidates for direct filtration. Bacteria
and virus removal problems appear to be minimal as long as turbid-
ity control and color removal are consistently attained and effi-
cient chlorination is practiced."

With regard to the proposed plant modifications, the questions raised by

the Direct Filtration Committee as presented herein can be evaluated as

follows:

1.

3.

Can the supply sources be used selectively to control water quality
to the filter plant?

YES. The current sources appear to have raw water quality which can
meet the requirements of the Federal and State Water Regulations.
Direct filtration can be used because raw water quality meets these
requirements and the sources can be selected by the operating staff,

Are turbidity-producing storms seasonal, and do they coincide with
maximum water demands?

The maximum turbidity occurs during the winter months which is also
the period of reduced consumption. The existing earthen storage
basins will serve to buffer the turbidity to acceptable standards.,
The rerouting of the Noyo pipeline directly into the inlet reser-
voirs is critical.,

What is the likelihood of algae growths, especially those of the
filter clogging species?

Major algae growths can be avoided by controlled application of
algaecides to the reservoirs located on the plant site.

Based on the above, the characteristics of the raw water supply are

conducive to treatment by direct filtration.

VII-25



RECOMMENDATIONS. We recommend that the Fort Bragg Water Treatment Plant

be modified to provide operation in the direct filtration mode. The existing
storage ponds should be modified to reduce the turbidity during the winter

months.

EXISTING FILTERS. The existing filters suffer from a multitude of

problems that are well known by the City staff., Rehabilitation or any other
work on the filter is solely contingent on the structural integrity of the
concrete, Based on this premise, a structural evaluation was immediately
conducted. There were no detailed drawings of the structural steel rein-
forcement to check for compliance with current standards. A visual inspection
revealed bowed walls and corner cracks that would be conducive to future
failures, especially during an earthquake. The walls also contain areas of
"rotten" concrete that could actually be picked away with a screw driver.
Other areas show signs of long term "weeping" through the walls. Based on the
above observations it is apparent that no money should be spent on rehabil-
itation of the existing filters and that they should be replaced with new
filters.

ALTERNATIVE EVALUATIONS. A brief cost evaluation was conducted for

replacement of the existing conventional filters with four new similar
filters, The first two would be constructed opposite the existing filters.
After they are put into service, the existing filters would be demolished and
replaced with the remaining two new filters. The cost is based on the follow-

ing filter criteria:

Number filters 4 each
Capacity, 0.68 MGD
Dimensions .
Length 14 feet
Width 16 feet
Depth 12 feet

VII-26



Filtration rate 5 gpm/sf

Media

Sand 10 inch

Coal 20 inch
Backwash rate 15 - 22.5 gpm/sf
Backwash volume per cycle 60,000 gallons
Backwash pump none
Backwash recovery pumps 2 @ 5,500 GRPM

’

The estimated total construction cost is $399,000 (ENR = 5200).

In addition to the cost, there are several reasons why these types of